FIGURENO.  PART NO. DESCRIPTION NO. REQD

Part No. 189 Harmonic Balancer Puller

1 189-700 Screw — 3/8-16 x 4” Hex 2
2 189-800 Bolt M8 — 1.25 x 75mm Hex
3 189-500 Screw — 3/8-24 x 2” Hex 3
PARTS BREAKDOWN 4 189-600 Screw — 5/16-18 x 2” Hex 3
3 5 189-100  Yoke 1
5 "R S 6 187-200A  Center Screw & Swivel 1
1
55‘!5‘55‘!!“!‘55! ﬁ A M': -
L WA g -
4
S AAAAASARAA ANk "“\
-'-n\'{,ﬁ'?
il dd d a4 l‘
wtﬂ
adda sl A
—
6




	Slide 1

